Dongfeng 244 Parts

T DONG FENG
P2
A

Thisisthe cut pages sample. Download all 120 page(s) at: M anualPlace.com



http://manualplace.com/product/dongfeng-244-parts/

1 YT RN B R Throttle Cantrol Mechanism




1 WY B Throttle Control Mechanism

/7% Ser.No.| ft*5 Part No. o & N Name & Specifications HiE Quantity [ £7F Remarks
1 GB882-86 HaiB6x22 Clevis pin with head B6x22 2
2 200.20.101 R X Rod clevis 2
3 GB6180-86 IZHEE M6 Hex. castle nut M6 7
4 200.20.020 TR ARG A Throttle pull-rod 1
5 200.20.017 A Transition weldment 1
6 200.20.027-1 ol s 7 AT AR5 A Pull-rod, decompressor 1
7 GB5782-86 IR HM6x30 Hex. Head bolt M6x30 3
8 200.20.134 I R Rocker arm, decompressor 1
9 GB97.1-85 5 6-140HV Plain washer 6-140HV 19
10 GB93-87 1 [5l6 Spring lock washer 6 2
11 GB93-87 1 [5l6 Spring lock washer 6 3
12 GB91-86 i 2.5%20 Split pin 2.5%20 4
13 200.20.134 P R Rocker arm, decompressor 1
14 200.55.149 AR Plastic handle 1
15 200.20.105 (RS Spacer sleeve 1
16 200.20.104 P Roker am 2
17 200.20.103 T B AT Pull rod, throttle 1
18 200.20.109 SN spring,hand throttle 1
19 200.20.108 T 1] R e springseat,hand throttle 1
20 200.20.024 Tl IR A A Link rod, hand throttle 1
21 200.20.110 EERE F Friction disc 2
22 200.20.016 Tl BEFHREG AT Link rod, hand throttle 1
23 200.20.102 Tl Rocker arm, hand throttle 1
24 200.20.021 PR R S A Pedal axes weldment 1
25 200.20.012 PSR AT A Pull-rod, pedal axes 1
26 200.20.022 S BOES A Pedal weldment 1




1 WY NA B Throttle Control Mechanism

R
J¥%5 Ser.No.| f{*%5 Part No. o & N Name & Specifications HuiE Quantity [ #7F Remarks

27 200.20.023 BRI B A Gernel-board weldment 1
28 GB5782-86 PR M6EX65 Hex. Head bolt M6x65 1
29 GB93-87 58 Spring lock washer 8 6
30 GB6170-86 BEHE M8 Hex. nut M8 9
31 GB5783-86 1244 M8x20 Hex. Head bolt M8x20 1
32 GB5783-86 = M8x30 Hex. Head bolt M8x30 1
33 300A.20.019 A IR Right foot rest plate 1
34 GB5782-86 IR A2M10%60 Hex. Head bolt M10x60 2
35 GB93-87 8l 10 Spring lock washer 10 2
36 200.20.113-1 JE ST 4e Rear support bracket 1
37 GB5783-86 IR M8x30 Hex. Head bolt M8x30 7
38 200.20.114 #1z Bush 2

200.20.114A 1z Bush 2
39 200.20.111-1 A7 48 Front support bracket 2
40 300A.20.017 Jr IR Left foot rest plate 1
41 GB97.1-85 g 12-140HV Plain washer 12-140HV 2
42 GB93-87 12 Spring lock washer 12 6
43 GB5783-86 BRAEM12%25 Hex. Head bolt M12x25 6
44 GB4141.13-84  [1F M5x16 Knob M5x16 1
45 200.20.019 KA Stop control lever, engine 1
46 GB97.1-85 | 5-140HV Plain washer 5-140HV 1
47 GB91-86 i 2x16 Split pin 2x16 9




2 BELH R EEL Cluteh




2 BEIRER Clutch

J¥* Ser.No| f%*5 Part No. IR BNk Name & Specifications #iE Quantity |[#7F Remarks

1 200.21.012 BN K Driven plate 1
2 200.21.101-1 | & A S IEA Pressure plate 1
3 200.21.102 G Clutch cover 1
4 200.21.107-1  [ifFEIEFT Adjusting bolt 3
5 200.21.113 1 3 Wring spring 3
6 GB93-87 4 8 Spring lock washer 8 6
7 GB5783-86 e M8x20 Hex. head bolt M8x20 6
8 200.21.114-1  |4r 4T Release lever 3
9 200.21.108-1 | fEig ey Adjusting shim 3
10 GB6170-86 L) M8 Hex. nut M8 6
11 Bah i 688908 Release bearing 688908 1
12 200.21.115 I B Jl A R Release bearing seat 1
13 200.21.116 [ 57 5 3 Return spring 1
14 [200.21.015 B A T R Clutch cover 2
15 200.21.127 CANCIENA 5 Return spring 1
16 GB1153-86 WA M10x1 Angle grease nipple M10x1 1
17 GB6170-86 | £E M10 Hex. nut M10 2
18 200.21.126 e Ajusting sleeve 1
19  |GB91-86 Y 3.2X26 Split pin 3.2x26 1
20 200.21.128 AT Pull-rod pin 1
21 200.21.125 PRA AR Pedal stop 1
22 |200.21.120 P Pull rod 1
23 200.21.014 g3 B R R A Release pull rod 1

200.21.014A |4 B 5hERE IR A1 Release pull rod 1




2 BEHREK Clutch

sk
J¥* Ser.No| f%*5 Part No. IR BNk Name & Specifications #iE Quantity |[#7F Remarks
24 |GB91-86 B 2X 16 Split pin 2x16 1
25 GB97.1-85 #% 10-140HV Plain washer 10-140HV 1
26 GB879-86 B 3X35 Slotted spring pin 8x40 2
27 |200.21.119 IR X Release fork 1
28 200.21.118 L R Spring cover 9
29 200.21.117 JE AR Platen spring 9




3 FUi LAY, Front Axle

f E ‘_l ’I
[~ S
50 37 36 35 34/ 23 33 32 3125



3 FiEh SR Front Axle

J¥5 Ser.No. 5 Part No. SRR B Name & Specifications FE Quantity] #5vF Remarks
1 GB6180-86 BEREM20 Hex.nut M20 2
2 GB91-86 #4x30 Split 4x30 2
3 200.31.135 BE] Seal washer 2
4 200.31.124 (IRt & Cover of front-wheel hub 2
5 GB818-85 I2ETM5x10 Slotted pan head screwM5x10 8
6 GB93-87 P[5 Spring lock washer 5 8
7 GB5782-86 IEEM14%30 Hex.head.boltM14x30 6
8 GB93-87 # 14 Spring lock washer 14 14
9 200.31B.123 iR ¥ Front-wheel hub 2
10 HG4--692-67 THEFSD45x62x12 Oil seal SD45x62x12 2
11 GB301-84 78106 Thrust ball bearing 8106 2
12 200.31B.021-1 e EE RS Left telescopic beam assy 1 machanical steering
250-2.31.021 NI EFIEAE  Left telescopic beam assy 1 hydraulic steering
13 200.31.114-2 T & Kingpin bush 6
14 GB3452.1-82 O [#30x2.65 O-ring seal 30x2.65 4
15 200.31.126 b7 21> el dustproof ring 4
16 GB5782-86 12 FEM12x1.5x55 Hex.head.boltM12x1.5x55 2
17 GB93-87 g 12 Spring lock washer 12 2
18 300.31.108 Vi b Left steering arm 1
19 GB1099-79 H8x28 Key 8x28 2
20  |GB6173-86 IZRIM16x1.5(/)  Hex.nut M16x1.5(left) 2
21 200.31B.118-1 WPrtt Steering drag link 1 machanical steering
22 GB5783-86 PR HEM10x30 Hex.head.boltM12x30 1
23 GB93-87 R 10 Spring lock washer 10 3
24 300.31.018 PRI B AT Pendulum shaft 1 machanical steering
300.31.018A PR RS Pendulum shaft 1 hydraulic steering




wooage|denue |\ (e (S)bed ozT |fe peojumoq ajduwes sebed 1noayisisiyL

3 FiEh SR Front Axle

Gk
JF5 Ser.No. 5 Part No. IR SRR Name & Specifications & Quantity] %71 Remarks

25 GB6173-86 BEREM16X1.5(47) Hex.nut M16x1.5(right) 2

26 300.31.106 VELr A Right steering arm 1

27 200.31B.022-1 frHEE A Right telescopic beam 1 machanical steering

250-2.31.022 HArEEEEME  Right telescopic beam 1 hydraulic steering
28 200.31B.020-1 BEIES Front Axle 1 machanical steering
250-2.31.020 A A4 Front Axle 1 hydraulic steering

29 200.31.160 AL Adjust shim 14

30 200.31.128 Ptk 4D Pull rod joint (right) 2

31 200.31B.024 RgEFHEA1E (4D Extend link (right) 1

32 200.31B.132 EEDR PSS cross clamp 2

33 GB5782-86 B2 FEM10x45 Hex.head.boltM10x45 2

34 GB6170-86 BRBEM10 Hex.nut M10 2

35 200.31B.131-2 RN Steering tie rod 1

36 GB5782-86 B2 M14x90 Hex.head.boltM14x90 4

37 200.31B.023 fRaarHEA A (Z2)  Extend link (right) 1

38 200.31.131 Bk R Up ball seat 4

39 200.31B.134 EE®E securing pad 4

40 GB6170-86 BREREM14 Hex.nut M14 4

41 200.31.014 e A Steering knuckle assy 2

42 GB91-86 3.2x50 Split 3.2x50 4

43 GB6181-86 PELREM12 Hex.slotted nut M12 4

44 200.31.134-1 i Dust boot 4

45 200.31.127-1 Bk Ball stud 4

46 200.31.129 Ptk () Pull rod joint (left) 2

47 GB1152-79 THARM10x1 Grease nipple M10x1 9

48 200. 31. 130 T ERAE Lower ball seat 4

s1ed-i7z-Bus JBuop/peo jumop/wod-ade |d enuew//:dny :peojumop |[n4

Sslled g busjbuoq


http://manualplace.com/product/dongfeng-244-parts/

